

All tests in this report are executed according to the ISO 9001
 certified Quality management system of the BBRI

Test Centre
 Offices
 Head Office

B-1342 Limelette, avenue P. Holoffe 21
 B-1932 Sint-Stevens-Woluwe, Lozenberg 7
 B-1000 Bruxelles, rue du Lombard 42

Tel.: +32 (0)2 655 77 11
 Tel.: +32 (0)2 716 42 11
 Tel.: +32 (0)2 502 66 90

TEST REPORT

TRANSLATION OF THE REPORT DE 632xC012 – ENb290-B

Laboratory Hygrothermie (Lab HY)	O/References	DE 632xC549 HY17 038 Page: 1/3
---	---------------------	--------------------------------------

Requested by	ISOLA BELGIUM nv Vrijheidweg, 10 Mr. H. Mullens BE – 3700 TONGEREN		
Date of the request	15 March 2017	Sample(s) registration	N-2012-46-029
		Date of receipt of the sample(s)	14 November 2012
Drafting date of report	15 March 2017		
Test carried out	Thermal conductivity measurement of a sample made of PUR granulates.		
References	EN 12667 (2001). SP / EN / 6.1		

*This test report contains 3 pages, it may only be reproduced in its entirety.
 Each page of the original report has been stamped (in red) by the laboratory and initialled by the head of laboratory.
 The results and findings are only valid for the tested samples.*

Sample(s) to be removed from our laboratories 30 calendar days after sending of the report, unless a written request is received from the client.



Technical responsible
 R. Bossicard



Deputy Head of Laboratory
 A. Tilmans, Ir.

1. TEST SPECIMEN

The test specimen is composed of PUR granulate (bulk material) of the THERMOGRAN type.

The sample has been prepared by the BBRI following to the prescriptions of the requester:

1. Take granulates out of a bag and empty them in layers of +/- 3cm in a wooden frame
2. Spread them evenly and press well using a trowel
3. Repeat step 1 and 2 till the requested thickness has been obtained

The dimensions of the frame are 600 mm x 600 mm (inside dimensions 576 mm x 576 mm) and it has a nominal height of 101 mm with a Visqueen bottom layer of 0.05 mm.

Production date: 2012.10.31.

2. SPECIMEN CONDITIONING BEFORE TESTING

The test specimen have been conditioned in the laboratory ($23^{\circ}\text{C} \pm 2$ and $50\% \pm 5$) to constant weight.

3. TEST RESULT

The thermal conductivity value is equal to **0.0446 W/mK** at a mean temperature of 9.96°C .

Page 3/3 gives detailed information about the measurements.

4. EQUIPMENT

The equipment is a heat flow meter apparatus with a single-specimen symmetrical configuration. The dimensions of the plates of the apparatus are 600 mm x 600 mm.

The measurements are carried out on the specimen in horizontal position.

The specimen is placed between two heat flow meters with the hot plate at the lower level and the cold plate at the upper level.

5. REFERENCE MATERIAL

The equipment is calibrated with the IRMM-440 reference material. This reference material is a resin-bounded glass fibre board (identification number 4) with the dimensions of 600 mm x 600 mm and a thickness of 34.35 mm.



Heat flow meter method

Nr. DE : 632xC549
 Nr. Specimen : ENb290-B

Conditioning : In laboratory (23°C±2 and 50%rh±5)
 Duration of the test : 375 h. 40 min.

Date of the test : 13.01.03
 Date of the last equipment control : 12.12.05

*The equipment control is realised with a transfer specimen
 The calibration is performed according to IRMM440 reference material*

<u>Specimen details</u>	Unit	Values
Length	m	0.576
Width	m	0.576
Thickness at the start of test	m	0.10128
Thickness at the end of test	m	0.10089
Weight at the start of test	kg	7.87280
Weight at the end of test	kg	7.86630
Weight of the dry specimen	kg	-
Density at the end of test	kg/m ³	235.005
Density of the dry specimen	kg/m ³	-
Humidity rate at the end of test	m ³ /m ³	-

<u>Measured data</u>	Unit	Meas. 1	Meas. 2	Meas. 3	Meas. 4	Meas. 5	Average
Surface temperature of the specimen - hot side	°C	19.79	19.79	19.80	19.80	19.80	19.80
Surface temperature of the specimen - cold side	°C	0.12	0.13	0.12	0.13	0.11	0.12
Density of heat flow - hot side	W/m ²	8.7306	8.7211	8.7316	8.7199	8.7270	8.7260
Density of heat flow - cold side	W/m ²	8.6716	8.6752	8.6978	8.6953	8.6717	8.6823
<u>Calculated data</u>							
Temperature difference	K	19.67	19.66	19.68	19.67	19.69	19.67
Mean specimen temperature	°C	9.96	9.96	9.96	9.97	9.96	9.96
Thermal resistance	m ² .K/W	2.2606	2.2603	2.2583	2.2589	2.2634	2.2603
Thermal permeance	W/m ² .K	0.4424	0.4424	0.4428	0.4427	0.4418	0.4424
Thermal conductivity	W/m.K	0.0446	0.0446	0.0447	0.0447	0.0446	0.0446

The maximum probable error on the thermal resistance, permeance and conductivity, determined according to the EN 1946-3 and EN 12667 standards, is lower than 2%

